



产品质量证明书

INSPECTION CERTIFICATE



炉号 HEAT NO.	批号 LOT NO.	钢板号 PLATE NO.	规格 (MM) DIMENSION	数量 QTY	重量 WEIGHT kg	分析 区域 AA	化学成分 CHEMICAL ANALYSIS %											C 0A01	C 0A02	C 0A03	C 0A04	B 0B01	A 0C01	A 0C012	A 0C013	A 0C02														
																		屈 服 强 度	抗 拉 强 度	断 后 伸 长 率	屈 强 比	弯 曲 试 验	冲击 单 值 A	冲击 单 值 B	冲击 单 值 C	冲击 均 值 Ave														
							C	Si	Mn	P	S	CEV	Cr	Mo	V	Ni	Cu																							
							⁻³ x10	⁻³ x10	⁻³ x10	⁻⁴ x10	⁻⁴ x10	⁻² x10	⁻³ x10	⁻⁴ x10	⁻³ x10	⁻⁴ x10	⁻³ x10	⁻⁴ x10	MPa	MPa	%		d=3a	J	J	J	J													
												Rp0.2	Rm	B2		180 °																								
25102959C	S52140031	S5214003101	50x2000x12000	1	9,420	L	165	180	804	270	150	31	31	30	1	110	16	294	478	30	0.62	OK	172	164	213	183														
合计 (TOTAL) :				1	9,420																																			

第1页，共1页 Page 1 of 1